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1. General Description of Equipment under Test

1.1 Applicant

GIGA-BYTE Communications Inc.
8F., N0.43, Fu-Hsin Road, Hsin-Tien, Taipei Hsien, Taiwan, R.O.C.

1.2 Manufacturer

GIGA-BYTE TECHNOLOGY CO., LTD.
No0.18, Gongye 1st Rd., Pingjhen City, Taoyuan County 324, Taiwan (R.O.C.)

1.3 Basic Description of Equipment under Test

Equipment : 3.5G HSDPA/UMTS/GSM900/DCS1800/PCS1900 PDA Phone

Trade Name 10,

Model No. : Xda Denim

FCCID : UJU9QDENIMO000

Power Supply Type : Switching, From Battery 3.7V

AC Power Cord : AC 120V, Wall-mount, 1.8 meter, 2 pin

Adapter : PHIHONG, PSCO05R-050 PH

Battery : Simplo, XP-13

Earphone : Xu Sheng, EE-624P-8EN

USB cable : L&K, 12CBL-037-0011
SPORTON International Inc. Page No. :10f115
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1.4 Feature of EQuipment under Test

Product Feature & Specification

1. Type of Modulation

WLAN: DSSS / OFDM
Bluetooth: GFSK

2. Number of Channels

WLAN: 11 Channels
Bluetooth : 79 Channels

3.  Frequency Band

WLAN: 2400MHz~2483.5MHz
Bluetooth: 2400MHz~2483.5MHz

4.  Carrier Frequency of each channel

WLAN: 2412+(n-1) * 5MHz; n=1-11
Bluetooth: 2402+ n*1 MHz, n= 0~78

5.  Channel Spacing

WLAN: 5MHz
Bluetooth: 1IMHz

(Normal Condition)

6. Maximum Output Power to Antenna

802.11b : 15.02 dBm / 802.11g: 18.74 dBm
Bluetooth: 1.16 dBm

7. HW Version V0.5
8. SW Version WWE_B01.010
9. Type of Antenna Connector N/A
10. Antenna Type Chip Antenna
802.11b/g : -8 dBI
11. Antenna Gain
BT : -7 dBi
12. Function Type Transmitter Transceiver |V
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2 Test Configuration of Equipment under Test

2.1 Test Manner

a.

The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration
operated in a manner tended to maximize its emission characteristics in a typical application.
For spurious emission below 1GHz, only one channel of each application was tested because it is not

related to channel selection.

The EUT is programmed to transmit signal continuously for all testings.
Frequency range investigated: conduction 150 kHz to 30 MHz, radiation 30 MHz to 25000MHz.

2.2 Test Mode

Application
802.11b 802.11g BT
Radiated  |Mode 1: CHO1_2412 MHz Mode 4: CHO1_2412 MHz Mode 7: CHOO_2402 MHz
Emission Mode 2: CHO6_2437 MHz Mode 5: CHO6_2437 MHz Mode 8: CH39_ 2441 MHz
Mode 3: CH11 2462 MHz Mode 6: CH11 2462 MHz Mode 9: CH78_2480 MHz
Conducted |Mode 1: PCS1900 Idle Mode + BT Link + WLAN Link + Earphone + Camera + MPEG4 + Adapter
Emission Mode 2: PCS1900 Idle Mode + BT Link + WLAN Link + Earphone + Camera + MPEG4 + USB Link

2.3Ancillary Equipment List

Item Asset Model Name FCCID Power Cord

1. Notebook D400 E2K24GBRL 1.2m

2. WLAN AP (SMC) SMC-100 HEDWG4005ACC 1.8m

3. Bluetooth Earphone WDT-JD-100 N/A N/A

4. Base Station (R&S) CMU200 N/A N/A

5. BT Base Station (Anritus)  8852A N/A N/A

6. RS-232 (State) MS-30S N/A 1.8 meter
SPORTON International Inc. Page No. :30f 115
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2.4 Connection Diagram of Test System

<Radiated Emission >

Bluetooth
Dipole Antenna
Q EUT
[—)
Adapter
S J120veors
Base Station
WLAN
EUT
Adapler
#121}‘.!.1'EGH2

SPORTON International Inc. Page No. : 4 0f 115
TEL : 886-2-2696-2468 Report Issued Date : Jul. 10, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 02

FCC ID : UJU9QDENIMO00



womonine. FCC TEST REPORT Report No. : FR760116-01
<Conducted Emission>
Mode 1
L3 120vac/60Hz
©)
Bluetooth
Earphone EUT
Dipole Antenna
Earphone WLAN AP
Base Station
Mode 2
USB Cable
_— N\ LF120vac/60Hz
@ Notebook
Bluetooth
Earphone EUT
Dipole Antenna
Earphone Mouse WLAN AP

=

Base Station
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3. RF Utility

The programmed RF Utility is installed in EUT to provide channel selection, power level, data rate and the
application type. RF Utility can send transmitting signal for all testings.

SPORTON International Inc. Page No. : 6 0f 115
TEL : 886-2-2696-2468 Report Issued Date : Jul. 10, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 02

FCC ID : UJU9QDENIMO00



woroniss. FCC TEST REPORT Report No. : FR760116-01

4. General Information of Test

Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055

Test Site No :  COO01-HY, 03CHO06-HY

4.1 Test Voltage

120V/ 60Hz

4.2 Standard for Methods of Measurement

ANSI C63.4-2003

4.3 Test in Compliance with

47 CFR Part 15 Subpart C

4.4 Frequency Range Investigated

a. Conduction: from 150 kHz to 30 MHz
b. Radiation: from 30 MHz to 25000 MHz

4 5Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc. Page No. : 7 0f 115
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5. Test Data and Test Result

5.1 List of Measurements and Examinations

The Emission Mode: Wireless LAN

FCC Rule Description of Test Result
15.207 Conducted Emission Pass
15.247(a)(2) [6dB & 20dB Bandwidth Pass
15.247(b) Maximum Peak Output Power Pass
15.209(a) Radiated Emission Pass
15.247 (c) 100kHz Bandwidth of Frequency Band Edges Pass
15.247(d) Power Spectral Density Pass
15.203
Antenna Requirement Pass
15.247(b)(4)
SPORTON International Inc. Page No. : 8 0f 115
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The Emission Mode: Bluetooth

FCC Rule Description of Test Result
15.207 Conducted Emission Pass
15.247(a) (1) |Hopping Channel Bandwidth Pass
15.247(a)(1) |Hopping Channel Separation Pass
15.247(a)(1)(iii) |Number of Hopping Frequency Used Pass
15.247(a)(1)(iii) |Dwell Time of Each Frequency Pass
15.247(b) Output Power Pass
15.247(c) 100kHz Bandwidth of Frequency Band Edges Pass
15.209(a) Radiated Emission Pass
15.203
Antenna Requirement Pass
15.247(b)(4)
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5.2 6dB Bandwidth Measurement

5.2.1 Measuring Instruments

As described in chapter 6 of this test report.

5.2.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.
3. The 6 dB and 20 dB bandwidth is defined as the frequency range where the power is higher than the

peak power minus 6dB.

5.2.3 Test Setup Layout

Lo

EUT

Spectrum Analyzer

5.2.4 Test Result

Application Type : WLAN 802.11b/g
Temperature : 26~27

Relative Humidity : 51~53%

Test Enginner : __Tony

802.11b
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 9.52 > 0.5MHz Mode 1
06 2437 9.52 > 0.5MHz Mode 2
11 2462 9.52 > 0.5MHz Mode 3
802.11g
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 16.52 > 0.5MHz Mode 4
06 2437 16.48 > 0.5MHz Mode 5
11 2462 16.48 > 0.5MHz Mode 6
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5.2.5 6dB Bandwidth
Mode 1
“RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.17 dB

Ref 20 dBm “Att 20 dB “SWT 500 ms 9.520000000 MHz
20 Offset 18|dB Marker| 1 [T1 ]

-3L21 dBm
L10 2| 407000000 GH

M
WD |, D1 2.17 dBm 1l S
| l A A \‘A n
L — A JA A ']
10 ﬁlA[Jd\J \JXJ\N\L

-20
-30 \\qk\x
F-50 \M
-60
-70
-80
Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 18.JUN.2007 10:12:17
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Mode 2
*RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz 0.30 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 9.520000000 MHz
20 Offset 18|dB Marker| 1 [T1 ]
-2118 dBm
10 2| 432000000 GH
LR D1 3.27 dBm
MEl |, 1 A In AN A ap |y 2
02 _mev A AMSMRA AV A AV AT
- \'d "Vw
| _10 A lm \4 A

nf\//w
| _20 "

™

--60

=70

-80

Center 2.437 GHz

Date: 18.JUN.2007 10:26:55

2 MHz/

Span 20 MHz

LVL
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Mode 3
“RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz 0.40 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 9.520000000 MHz
20 Offset 18|dB Marker| 1 [T1 ]
-5.17 dBm
L10 2| 457000000 _GH
1 PKiS
[V 1EWERIPN D1 Q.19 dBm >
1
D2 —5-MV‘.‘“M]\'\M VAJW\»MWVA"J“ o
- ) = v\’\/\\
L-20 N rl
v "
i M
50 \
--60
-70
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz
Date: 18.JUN.2007 10:16:45
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Mode 4
*RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 2.86 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 16.520000000 MHz
20 Offset 18|dB Marker| 1 [T1 ]
-8L.42 dBm
10 2| 403720000 GH
1P
VIEW Lo

D1 -2.56,dBm 2
L ;\N\,\é\;J\_rg_% ng\/UV\MW"V\J\‘ /\AMMAN\!V\NV\IVV\I‘}‘WM
¥ N
-30
-40
+-50
+-60
+-70
-80
Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 18.JUN.2007 14:59:47
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Mode 5
“RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.59 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 16.480000000 MHz
20 Offset 18|dB Marker| 1 [T1 ]
-7L77 dBm
10 2| 428760000 _GH
1 PKh
VIEW Lo

=9 _69 dB

< N

-40

WWMWWWMW uw\/w\q o

--60

=70

-80

Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 18.JUN.2007 12:34:39
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Mode 6
“RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz 1.48 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 16.480000000 MHz
20 Offset 18|dB Marker| 1 [T1 ]
-4117 dBm
L10 2| 453760000 _GH
1 P
V1 EWERS D1 0 41/ ¢Bm 2
Aagar AWM [MAA A nadila
o W \
-30
-40
-50
-60
L-70
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 18.JUN.2007 16:06:45
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5.3 Power Spectral Density Measurement

5.3.1 Measuring Instruments

As described in chapter 6 of this test report.

5.3.2 Test Procedure
1. The transmitter output was connected to spectrum analyzer directly.
2. The spectrum analyzer’s resolution bandwidth was set at 3kHz RBW and 30kHz VBW as that of the
fundamental frequency. Set the sweep time=span/3kHz.
The power spectral density was measured and recorded.
4. The sweep time is allowed to be longer than span/3kHz for a full response of the mixer in the spectrum

analyzer.

5.3.3 Test Setup Layout

L 1o
EUT
Spectrum Analyzer
SPORTON International Inc. Page No. : 17 of 115
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5.3.4 Test Result
Application Type : 802.11b/g
Temperature : 26~27
Relative Humidity : 51~53%
Test Enginner : __Tony

802.11b
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -13.83 8 Mode 1
06 2437 -10.67 8 Mode 2
11 2462 -13.17 8 Mode 3
802.11g
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -17.26 8 Mode 4
06 2437 -8.04 8 Mode 5
11 2462 -13.83 8 Mode 6
SPORTON International Inc. Page No. : 18 of 115
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5.3.5 Power Spectral Density

Mode 1
“RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -13.83 dBm
Ref 20 dBm “Att 20 dB *SWT 500 s 2.411325000 GHz
20 Offset 18|dB
10
SGL
1 PKIg
CLRWR]

LVL

L)

)

——60

—-70

-80

Center

Date: 18.JUN.2007 10:39:28

2.412 GHz

150 kHz/

Span 1.5 MHz
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Mode 2

=Y
v
*

CLRWR]

Date:

18.JUN.2007 10:49:30

FCC TEST REPORT Report No.
“RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -10.67 dBm
Ref 20 dBm “Att 20 dB *SWT 500 s 2.436325000 GHz
20 Offset 18|dB
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5.4 Band Edges Measurement

5.4.1 Measuring Instruments

As described in chapter 6 of this test report.

5.4.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.

2. Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span including

100 kHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.4.3 Test Result
Application Type : WLAN 802.11b/g and BT
Temperature : 26~27
Relative Humidity : 51~53%
Test Enginner : __Tony

Test Result in WLAN lower band (802.11b/g) PASS
Test Result in WLAN higher band (802.11b/g) PASS
Test Result in BT lower band PASS
Test Result in BT higher band PASS
5.4.4 Note on Band Edge Emission
»WLAN 802.11b
CHO1 (Horizontal)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2388.56 50.74 -23.26 74.00 52.17 30.26 3.75 35.44 100 0 Peak
2388.56 41.76 -12.24 54.00 43.19 30.26 3.75 35.44 100 25 Average
CHO1 (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2387.76 49.77 -24.23 74.00 51.23 30.24 3.73 35.44 100 0 Peak
2387.76 39.23 -14.77 54.00 40.69 30.24 3.73 35.44 100 25 Average
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CH11 (Horizontal)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2499.46 52.97 -21.03 74.00 54.32 30.30 3.88 35.53 100 0 Peak
2499.46 41.28 -12.72 54.00 42.63 30.30 3.88 35.53 100 25 Average
CH11 (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2492.15 48.90 -25.09 74.00 50.26 30.30 3.88 35.53 100 0 Peak
2492.15 38.89 -15.11 54.00 40.24 30.30 3.88 35.53 100 346 Average
>»WLAN 802.11g
CHO1 (Horizontal)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.00 56.25 -17.75 74.00 57.02 30.26 4.42 35.46 100 0 Peak
2390.00 41.18 -12.82 54.00 41.95 30.26 4.42 35.46 100 173 Average
CHO1 (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.00 51.95 -22.05 74.00 52.72 30.26 4.42 35.46 100 0 Peak
2390.00 39.60 -14.40 54.00 40.37 30.26 4.42 35.46 100 178 Average
CH11 (Horizontal)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 45.48 -8.52 54.00 46.21 30.29 4.49 35.51 100 172 Average
2483.50 64.63 -9.37 74.00 65.36 30.29 4.49 35.51 100 0 Peak
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CH11 (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 57.63 -16.37 74.00 58.36 30.29 4.49 35.51 100 0 Peak
2483.50 41.46 -12.54 54.00 42.19 30.29 4.49 35.51 100 261 Average
»BT
CHOO (Horizontal)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2386.00 51.56 -22.44 74.00 52.34 30.26 4.40 35.44 100 0 Peak
2386.00 41.72 -12.28 54.00 42.50 30.26 4.40 35.44 100 5 Average
CHOO (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2386.00 50.84 -23.16 74.00 51.62 30.26 4.40 35.44 100 0 Peak
2386.00 40.13 -13.87 54.00 40.91 30.26 4.40 35.44 108 210 Average
CH78 (Horizontal)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 53.46 -0.54 54.00 54.19 30.29 4.49 35.51 100 9 Average
2483.50 59.92 -14.08 74.00 60.65 30.29 4.49 35.51 100 0 Peak
CHT78 (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 50.89 -3.11 54.00 54.62 30.29 4.49 35.51 100 213 Average
2483.50 57.43 -16.57 74.00 58.16 30.29 4.49 35.51 100 0 Peak
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5.4.5 20dB Band Edge

WLAN 802.11b
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WLAN 802.11g
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Bluetooth
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5.5Hopping Channel Separation

5.5.1 Measuring Instruments

As described in chapter 9 of this test report.

5.5.2 Test Procedure

1. The output of EUT was connected to the spectrum analyzer by a low loss cable..
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.

3. The Hopping Channel Separation is defined as the channel is separated with the next channel.

5.5.3 Test Setup Layout

Lto

EUT

Spectrum Analyzer

5.5.4 Test Result The spectrum analyzer plots are attached as below
Application Type : BT
Temperature : 26~27
Relative Humidity : 51~53%
Test Enginner : __Tony

Carrier Frequency o
Limits

Channel Frequency Separation Plot
(MHz) (MHz) (MHz) Ref. No.
00 2402 1.004 0.882 Mode 7
39 2441 1.004 0.882 Mode 8
78 2480 1.004 0.882 Mode 9

Note: Limits =25kHz or the 20dB bandwidth of the hopping channel, which ever is greater
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5.5.5 Hopping Channel Seperation
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Mode 9
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5.6 Number of Hopping Frequency

5.6.1 Measuring Instruments

As described in chapter 9 of this test report.

5.6.2 Test Procedure

1. The output of EUT was connected to the spectrum analyzer by a low loss cable.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.
3. The number of hopping frequency used is defined as the device has the numbers of total channel.

5.6.3 Test Setup Layout

Lto

EUT
Spectrum Analyzer

5.6.4 Test Result See spectrum analyzer plots below
Application Type : BT
Temperature : 26~27
Relative Humidity : 51~53%
Test Enginner : __Tony

Number of Hopping Frequency Limits
(Channel) (Channel)
79 15
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5.6.5 Number of Hopping Frequency
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5.7Hopping Channel Bandwidth

5.7.1 Measuring Instruments

As described in chapter 9 of this test report.

5.7.2 Test Procedure
1. The transmitter output was connected to the spectrum analyzer by a low loss cable.
2. Set RBW of spectrum analyzer to 30kHz and VBW to 300kHz.

3. The Hopping Channel bandwidth is defined as the total spectrum the power of which is higher than

peak power minus 20 dB.

5.7.3 Test Setup Layout

Lo

EUT
Spectrum Analyzer

5.7.4 Test Result See spectrum analyzer plots below
Application Type : BT
Temperature : 26~27
Relative Humidity : 51~53%
Test Enginner : __Tony

Channel Frequency Hopping Channel Bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.

00 2402 0.882 1.000 Mode 7

39 2441 0.882 1.000 Mode 8

78 2480 0.882 1.000 Mode 9
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5.7.5 Hopping Channel Bandwidth
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Mode 8
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Mode 9
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5.8 Dwell Time of Each Frequency

5.8.1 Measuring Instruments

As described in chapter 9 of this test report.

5.8.2 Test Procedure

1.

2
3.
4

The transmitter output was connected to the spectru

m analyzer by a low loss cable.

Set RBW of spectrum analyzer to 1IMHz and VBW to 1MHz.

Set the center frequency on any frequency would be

measure and set the frequency span to zero span.

The calculate =79 * 0.4 * (1600/79) * t (t = the time duration of one single pulse )

5.8.3 Test Setup Layout

[

EUT

—O

Spectrum Analyzer

5.8.4 Test Result See spectrum analyzer plots below

Application Type : BT
Temperature : 26~27
Relative Humidity : 51~53%
Test Enginner : __Tony

Cho00
Average Hopping Package Transfer ] o
Package Mode ) Dwell Time Limit
Channel Time
(us) (s) (s)
DH1 9.1 444.00 0.128 0.4
DH3 5.6 1726.00 0.305 0.4
DH5 3.8 3000.00 0.360 0.4
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CH39
Package Mode Average Hopping Package Transfer Dwell Time Limit
Channel Time
(us) (s) (s)
DH1 9.2 440.00 0.128 0.4
DH3 5.9 1736.00 0.324 04
DH5 3.9 3020.00 0.372 0.4
CH78
Package Mode Average Hopping Package Transfer Dwell Time Limit
Channel Time
(us) (s) (s)
DH1 9.3 436.00 0.128 04
DH3 5.8 1736.00 0.318 0.4
DH5 3.1 2980.00 0.292 0.4
Remark:

Dwell Time=79(channels) x 0.4(s) x average hopping channel x package transfer time

79channels come from the Hopping Channel number.

1
2
3. Average Hopping Channel = hops/sweep time
4

t: Package Transfer Time(us)
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5.8.5 Dwell Time
DH1 (CHO0)
RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 0.31 dB
Ref 20 dBm *Att 20 dB SWT 2 ms 1.264000 ms
20 Offset 17.5 dB Marker| 1 [T1 ]
-47.38 dBm
10 24 _000000 pus
1 PKES Delta P [T1 ] SGL
CLRWR ~7p29 dB
L0 AAA 000000 1S
LVL
+-10
-20 1
+-30
+-40
1 k
P pa . " pud
+-60
-70
-80
Center 2.402 GHz 200 ps/
Date: 13.JUN.2007 18:27:39
SPORTON International Inc. Page No. : 46 of 115
TEL : 886-2-2696-2468 Report Issued Date : Jul. 10, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 02

FCC ID : UJU9QDENIMO00



wemronine. FCC TEST REPORT Report No. : FR760116-01

RBW 1 MHz
“VBW 1 MHz
Ref 20 dBm “Att 20 dB SWT 10 s
20 Offset 175 dB
l10
SGL
1 PKig
CLRWR
HD H U hHt —u1 1 | - [T U u 1l 1 i3 1 uol 1l 1 In
+-50
+-60
-70
-80
Center 2.402 GHz 1 s/
Date: 13.JUN.2007 17:17:27
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DH1 (CH39)
RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz -0.36 dB
Ref 20 dBm “Att 20 dB SWT 2 ms 1.264000 ms
20 Offset 175 dB Marker| 1 [T1 ]
-47075 dBm
10 52 _ 000000 pus
1 PRE Delta P [T1 ] SGL
SETE -3L07 dB
-0 AZF0 - O00D00 s
LVL
+-10
-20
+-30
I-40
‘W‘{fvr’\le a |A| I | ]I- IJ )‘
+-60
-70
-80
Center 2.441 GHz 200 ps/
Date: 13.JUN.2007 18:30:19
SPORTON International Inc. Page No. : 48 of 115
TEL : 886-2-2696-2468 Report Issued Date : Jul. 10, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 02

FCC ID : UJU9QDENIMO00



wemronine. FCC TEST REPORT Report No. : FR760116-01

RBW 1 MHz
*VBW 1 MHz
Ref 20 dBm “Att 20 dB SWT 10 s
20 Offset 17.5 dB
l10
SGL
_)IIIIIIIIIIIIIIIIIIIIIIIIIIII 1 T Y I I T O [ U rul | O O I
LVL
I | ‘ |‘H'r I ithNIHI l"‘ "|M|”“||‘ i
| ‘ ”1F”“ NI"II””‘INVI” ""F'I'Hl
3| | ‘ I I “ [l “ \“ |
? T (TR
i I
UL |
+-50
+-60
-70
-80
Center 2.441 GHz 1 s/
Date: 13.JUN.2007 17:23:35
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DH1 (CH78)
RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz 1.07 dB
Ref 20 dBm “Att 20 dB SWT 2 ms 1.256000 ms
20 Offset 175 dB Marker| 1 [T1 ]
-47076 dBm
10 196 000000 s
1 PRE Delta P [T1 ] SGL
SETE -4189 dB
r0 HS0 - UUUDU [B85Y
W LVL
+-10
-20
+-30
I-40
1 3
W y L Wl ..uu.d(m\‘»k
+-60
-70
-80
Center 2.48 GHz 200 ps/
Date: 13.JUN.2007 18:32:26
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RBW 1 MHz
“VBW 1 MHz
Ref 20 dBm “Att 20 dB SWT 10 s

20 Offset 17(5 dB

l10

SGL

CLRWR]

LVL

—-50

-—60

-80

Center 2.48 GHz 1 s/

Date: 13.JUN.2007 17:24:20
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DH3 (CHO0)
RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 0.24 dB
Ref 20 dBm “Att 20 dB SWT 5 ms 2.496000 ms
20 Offset 175 dB Marker| 1 [T1 ]
-46[76 dBm
10 396 000000 s
Delta P [T1 1] SGL
1 PKha
CLRWR ~5p83 dB
0 L. 7Z0UPU TS
LVL
1-10
+-20

——30

l-40

-80

Center 2.402 GHz 500 ps/

Date: 13.JUN.2007 18:34:19
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RBW 1 MHz
“VBW 1 MHz
Ref 20 dBm “Att 20 dB SWT 10 s
20 Offset 175 dB
l10
SGL
1 PKig
CLRWR] [
LVL
| L 1 | |
|
+-50
+-60
-70
-80
Center 2.402 GHz 1 s/
Date: 13.JUN.2007 17:25:17
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DH3 (CH39)
RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz -2.24 dB
Ref 20 dBm *Att 20 dB SWT 5 ms 2.516000 ms
20 Offset 175 dB Marker| 1 [T1 ]
-44[65 dBm
10 336 000000 s
SGL
n— Delta P [T1 ]
SETE -8L47 dB
0 L - 730PYUU TS
LVL
+-10
-20
+-30
F-40—
y K
/‘).
+-60
-70
-80
Center 2.441 GHz 500 ps/
Date: 13.JUN.2007 18:36:13
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RBW 1 MHz
“VBW 1 MHz
Re¥ 20 dBm “Att 20 dB SWT 10 s

20 Offset 17(5 dB

10

SGL

LVL

——60

-80

Center 2.441 GHz 1 s/

Date: 13.JUN.2007 17:25:53
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DH3 (CH78)
RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz 0.70 dB
Ref 20 dBm “Att 20 dB SWT 5 ms 2.516000 ms
20 Offset 175 dB Marker| 1 [T1 ]
-47116 dBm
L10 326 000000 s
Delta R [T1
L PRy o : 31 29 dB
CLRWR T
0 L. 730PYUU TS
—-10
+-20
—-30
| -40
) 1 dl 4 A /\1 L
T \
--60
| -70
-80
Center 2.48 GHz 500 ps/

Date:

13.JUN.2007 18:37:50

SGL

LVL
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RBW 1 MHz
*VBW 1 MHz
Ref 20 dBm “Att 20 dB SWT 10 s
20 Offset 17.5 dB
l10
SGL
CLRWREY . . . )
m LVL
Ko L N ||
Ml Te) L 1h (NI |
!
+-50
+-60
-70
-80
Center 2.48 GHz 1 s/
Date: 13.JUN.2007 17:27:20
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DH5 (CHO0)
RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz -4.96 dB
Ref 20 dBm *Att 20 dB SWT 10 ms 3.660000 ms
20 Offset 175 dB Marker| 1 [T1 ]
-46[55 dBm
L10 2 200000 ms
1 PKES Delta R [T1 ] SGL
CLRWRYIN -4, 09 dB
N S - UUPPUU Y
LVL
+-10
-20
+-30
I-40
j i
| 50 Mr % ) I’U)‘I'
+-60
-70
-80
Center 2.402 GHz 1 ms/
Date: 13.JUN.2007 19:00:59
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RBW 1 MHz
“VBW 1 MHz
Ref 20 dBm “Att 20 dB SWT 10 s
20 Offset 175 dB
l10
SGL
1 PKig
CLRWR]
LVL
L1 I |
+-50
+-60
-70
-80
Center 2.402 GHz 1 s/
Date: 13.JUN.2007 17:28:23
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DH5 (CH39)
RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz -4_.59 dB
Ref 20 dBm “Att 20 dB SWT 10 ms 3.660000 ms
20 Offset 175 dB Marker| 1 [T1 ]
-46| 64 dBm
L10 2_ 660000 ms
Delta R [T1
L PRy o : g 03 dB
CLRWR L
v 3. 020000 TS
—-10
L-20
—-30
| -40
[ I
L-50 'l “Ml. |.‘_ ,Hf.
4
--60
=70
-80
Center 2.441 GHz 1 ms/

Date: 13.JUN.2007 19:02:15

SGL

LVL
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RBW 1 MHz
“VBW 1 MHz
Ref 20 dBm “Att 20 dB SWT 10 s
20 Offset 175 dB
l10
SGL
1 PKig
CLRWR ) \ u
LVL
+-50
+-60
-70
-80
Center 2.441 GHz 1 s/
Date: 13.JUN.2007 17:29:02
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DH5 (CH78)
RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz -0.15 dB
Ref 20 dBm “Att 20 dB SWT 10 ms 3.760000 ms
20 Offset 175 dB Marker| 1 [T1 ]
-45|178 dBm
10 2 160000 ms
Delta P [T1
1 PKyg o : g 72 dB
CLRWRY N T
i ﬂ‘l - ogppoOo—m
+-10
+-20
+-30
l-40
'
L 50 N jh" L\"‘V H,
+—60
=70
-80
Center 2.48 GHz 1 ms/

Date: 13.JUN.2007 19:03:19

SGL

LVL
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RBW 1 MHz
*VBW 1 MHz
Ref 20 dBm “Att 20 dB SWT 10 s
20 Offset 175 dB
l10
SGL
1 PKig
CLRWR]
LVL
|_1b I
A
+-50
+-60
-70
-80
Center 2.48 GHz 1 s/
Date: 13.JUN.2007 17:30:09
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5.9Peak Output Power Measurement

5.9.1 Measuring Instruments

As described in chapter 6 of this test report.

5.9.2 Test Procedure
1. The antenna port RF output of the EUT was connected to the input RF input of a power meter for

WLAN measurement. The power is equal to the reading level on power meter plus cable loss at the EUT
antenna terminal.

2. The antenna port(RF output) of the EUT was connected to the input (RF input) of a spectrum analyzer for

BT measurement. The cable loss has been offset before testing.

5.9.3 Test Setup Layout

L Io
EUT Power Meter
5.9.4 Test Result
* Application Type : WLAN 802.11b/g and BT
Temperature : 26~27
Relative Humidity : 51~53%
Test Enginner : __Tony
WLAN 802.11b
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 15.02 1W/30 dBm
06 2437 14.84 1W/30 dBm
11 2462 13.63 1W/30 dBm
WLAN 802.11g
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 17.31 1W/30 dBm
06 2437 17.04 1W/30 dBm
11 2462 18.74 1W/30 dBm
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Bluetooth
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
00 2402 0.8 1W/30 dBm
39 2441 1.16 1W/30 dBm
78 2480 0.87 1W/30 dBm
SPORTON International Inc. Page No. : 65 of 115
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5.9.5 Output Power

BT Mode : CHOO (2402MHz)

Ref 20 dBm

“RBW 3 MHz
“VBW 3 MHz
“Att 20 dB “SWT 500 ms

Marker 1 [T1 ]
0.80 dBm
2.401860000 GHz

20 Offget

10

17

5

dB

<

R LVL

—-20

——30

l-40

——60

—70

-80

Center 2.402 GHz

500 kHz/

Date: 13.JUN.2007 15:11:57

Span 5 MHz

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCC ID : UJU9QDENIMO00

Page No.
Report Issued Date
Report Version

. 66 of 115
: Jul. 10, 2007
. Rev. 02



woroniss. FCC TEST REPORT

Report No. : FR760116-01

BT Mode : CH39 (2441MHz)

Ref 20 dBm

“RBW 3 MHz
“VBW 3 MHz
“Att 20 dB “SWT 500 ms

Marker 1 [T1 ]
1.16 dBm
2.440800000 GHz

20 Offget

10

17

5

dB

<~

Ve

—-20

——30

l-40

——60

—70

-80

Center 2.441 GHz

500 kHz/

Date: 13.JUN.2007 15:12:49

Span 5 MHz
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BT Mode : CH78 (2480MHz)

Ref 20 dBm

“RBW 3 MHz
“VBW 3 MHz
“Att 20 dB “SWT 500 ms

Marker 1 [T1 ]
0.87 dBm
2.479750000 GHz

20 Offget

10

17

5

dB

-

] LVL

—-20

——30

l-40

——60

—70

-80

Center 2.48 GHz

500 kHz/

Date: 13.JUN.2007 15:13:22

Span 5 MHz
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5.10 Conducted Emission

5.10.1 Measuring Instruments

As describ ed in chapter 6 of this test Report.

5.10.2 Test Procedures

a.

S@ o oo0CT

The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80
centimeters from any other grounded conducting surface.

Connect EUT to the power port of a line impedance stabilization network (LISN).

All the support units are connected to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold Mode.

SPORTON International Inc. Page No. : 69 of 115
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5.10.3 Test Data

*  Temperature : 26~27

* Relative Humidity : 51~53%

= Test Enginner: __Tony
Test Mode : Mode 1

m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuV})
&0

Date: 2007-06-15 Time: 07:08:23

CHSVCCHCISPR-B

‘\me\x
\

CHSWCCICISPR -B AV

4[' .l
l]l].15I].2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site (CO01-HY
Condition ; CHIVCCIACIZFR-B 2001004 200604 LINE
EUT : FDA Phone
Poweer 120V &E0Hz
Model . FE 760116-01
Memo : PCR1900 IDLE+ A dapter+ Earphone+C AMEER &
Memo :+MPEG4+ WL AN LINE+BT LINE
Memo :
Ower Limit Fead FProbe Cable
Freg Lewel Linit Line Lewel Factor Loss Rewmark
MH=z dBuy dE dBuv dBuv dE dE
1 0,292 35.12 -25.94 6Ll.06 34.895 a.1ao 0.07 QP
2 0.2792 29.10 -21.96 &51.06 2B8.93 0.1a0 0.07 Average
3 0.400 23.02 -24.83 47.85 Z22.88 0.1o 0.04 Average
4 0,400 34.65 -253.20 57.85 34.51 a.1ao o.04 QP
5 0.546 35.31 -17.69 G5A.00 38.13 a.1a o.08 QF
g 0.546 32.44 -13.56 46.00 3Z2.:26 0.1o 0.08 Average
7 1,250 30.55 -25.45 56.00 30.:26 0.10 0.1% OF
8 l.230 21.56 -24.44 46.00 21.27 0.1ao 0.19 Average
9 1.750 31.35 -24.65 56.00 31.02 a.1ao 0.23 QF
10 1,750 23.78 -22.22 46.00 23.45 0,10 0.23 Average
11 2,950 31.02 -Z4.953 G56.00 30.66 0.1a o.z20 QF
1z 2.950 25.61 -20.39 4/.00 25,25 0.16 0.20 Average
SPORTON International Inc. Page No. : 70 of 115
TEL : 886-2-2696-2468 Report Issued Date : Jul. 10, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 02

FCC ID : UJU9QDENIMO00



EROATOMN LAB.

FCC TEST REPORT

Report No.

FR760116-01

Date: 2007-06-15 Time: 07:10:43

50 Level (dBuV)

CHSWVCCHCISPR-B

\“‘“\\
\

CHSACCICISPR -B AY

40 &
| P
l
I il
l]I].15I].2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : Co01-HY
Copdition ; CNEFCCIACIRFR-B 2001004 200604 NEUTEAL
EUT :PDA Phone
Power 120V H0Hz
Model :FR 760116-01
Mema :BCE1900 IDLE+Adaptert Earphone+C AMEE &
Mema D +MPEG4+WLAN LINE+BT LINK
Memo :
Ower Limit FRead FProbe Cable
Freg Level Limit Line Lewvel Factor Loss Femark
M= dBuy db dBu¥ dBuy db dE
1 0.404 35.34 -=22.43 &7.77 35.:2Z0 0.1ao 0.04 QF
Z 0.404 25.20 -15.57 47,77 Z28.06 0.1o 0.04 Average
3 0.546 39.27 -16.73 LHo.00 39.09 a.1o 0.08 QF
[ 4 0.546  32.71 -15.29 46.00 32.53 0.10  0.03 Average |
5 0.679 28.33 -17.67 46.00 28.12 a.1a0 0.11 Average
& 0.679 37.21 -15.7% &56.00 37.00 0.1a o.11 QF
7 l.090 34.12 -:£1.88 5S6.00 33.84 0.1o 0.13 QF
g l.090 Z3.88 -22.12 46.00 Z23.60 0.1o 0.13 Average
9 2.320 25.70 -20.30 46.00 25.35 0.1a0 0.22 Average
10 2.320 33.26 -:22.74 Le.00 3Z.94 0.1ao 0.2z QF
11 2.710  24.73 -21.27 de.00 24,42 a.1o 0.21 Average
12 2.710 31.44 -:24.56 5S6.00 31.13 .10 0.z21 QF
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*  Temperature : 26~27
* Relative Humidity : 51~53%
= Test Enginner: __Tony
Test Mode : Mode 2
m The test that passed at minimum margin was marked by the frame in the following table.

40 Level (dBuV}) Date: 2007-06-1% Time: 07:18:23

CHSVCCHCISPR-B

\ CHSWCCICISPR -B AV
|
ml

1

a0 g '

E |
l]l].15 0.2 0.5 1 2 & 10 20 30
Frequency (MHz)

Site (CO01-HY
Condition : CHSFCCIACIEPR-B 2001004 200604 NEUTEAL
EUT - PDA Phone

Power 120V &B0Hz

Madel :FR 7A0116-01

Memo - PCE1900 IDLE+UEE LINK+Earphone+CAMER L
Memo C+MPECG4+ WLAN LINE+BT LINK

Memo
Over Limit Read FProbe Cahble
Freg Lewel Linit Line Lewel Factor Loss Fewmark
MH= dBuy dE dEu¥ dBuv dE dE
1 0.17%6 51.09 -13.57 64,66 50.50 0.10  0.09 QP
Z 0.176 45.08 -5.55 G54.66 44,85 0.1o 0.09 Average
3 0.292 38.03 -12.44 50.47 37.86 0.1o 0.07 Average
4 0.z292 40.51 -19.9& &0.47 40,34  0.10  0.07 QP
5 0.822 29.83 -16.17 46.00 29.59 a.1ao 0.14 Average
5] 0.822 35.686 -20.34 5H6.00 35.42 0.10 0.14 QF
7 l.350 38.80 -17.20 5&.00 38.50  0.10  0.20 QP
g 1.350 37.70 -5.30 46.00 37.40 0.1a0 0.20 Average
£l 1.996 44,27 -11.73 5S6.00 43.93 0.10 0.=24 QF
[ 1o Z.000 42.05 -3.95 46.00 41.71  0.10  0.24 Average |
11 3.700 40.65 -15.35 G&6.00 40.35 0.1ao 0.1%7 OF
1z 3.700 zZ9.60 -16.40 4d6.00 29.33 .10 0.17 Average
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Level (dBuv)
B0

Date: 2007-06-15 Time: 07:21:31

\“*\\

CHSAVCCIUCISPR-B

CHSWCCICISPR -B AV

A I
40
3 i g ”‘ R
|
l]l].15l].2 0.5 1 2 5 10 20 30
Frequency (MHz)
Bite (CO01-HY
Condition : CHSFCCIACIEPR-B 2001004 200604 LINE
EUT - FDA Phone
Power : 120V60Hz
Model : FE. 760116-01
Memo :PCE1900 IDLE+TTEE LINE+Earphone+CAMER L
Memo :+MPEG4+ WL AN LINE+ET LINE
Memo i
Ower Limit Fead Frobe Cable
Freg Level Limit Line Level Factor Loss Femark
MH=z dBuy dBb dBuy dBuy dBE dBb
1 0.178 41.83 -12.75 54.53 41.64 0.10 0.09 Averamge
z 0.178 49.87 -14.71 64.58 49.65 0.10 o.o0% QF
3 0.701 35.61 -20.39 5S6.00 35.39 0.10 0.1z QF
4 0,701 35.09 -10.91 46,00 34.87 .10 0,12 Average
5 0.%9%4 36.12 -19.858 56.00 35.85 0.10 0.17 QF
5] 0.%34 35.93 -10.07 46.00 35.66 0.10 0.17 Averadge
7 1.700 40.55 -15.45 5S6.00 40023 .10 0.22 QF
g 1,700 40,02 -5.93 46,00 39.70 0.10 0,22 Average
9 Z2.170 41.23 -14.77 5L6.00 40.89 0.11 0.23 QF
10 Z2.170 39.99 -5.01 46.00 359.685 0.11 0.23 Average
11 4.335 28.85 -17.05 46.00 28.36 0.21 0.18 Awverage
12 4,335 36.25 -19,75 56.00 35.86 0.21 0.13 QP
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5.11 Radiated Emission Measurement

5.11.1 Measuring Instruments

As described in chapter 6 of this Report.

5.11.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top of a
variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters above
ground to find the maximum value of the field strength for both horizontal polarization and vertical
polarization of the antenna.

e. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna tower
(from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified bandwidth
with Maximum Hold Mode.

g. For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average limit
(that means the emission level in average mode also complies with the limit in average mode), then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.
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5.11.3 Typical Test Setup Layout of Radiated Emission

Antenna

I

T |_] |
1~4m
EUT

_ | l

T [ € 3m '|

08M Ground PI
round Plane
J N

TurnTable I}

Spectrum Analyzer /

Test Receiver
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5.11.4 Test Data

* Temperature : 26~27

Relating Humidity : 57~59%

= Test Enginner :
* Test Mode : Mode 1

Anderson

Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuv/im)
80

Date: 2007-06-17

FCC CLASS-B
=
so— 7
3
] B
%30 224, 418. 612, 806, 1000
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-HY
Condi bion i LF-ANT(B51121) WORTZONTAL
EUT : FD4 Phone
Power o 120Wac G0z
Hodel ;TR FEDIIE-DI
Hem ¢ 1Ib Ta_Chil ;241 2Hz
Data Rate L
Flane 1 E2
Over Limit EKeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBEuY/m db dBu¥/m  dBu¥ dB/m dB dEB cm deg
L1 a 124 23 40 13 -3 37 43 50 BT 37T (264 | .20 3| 0OR e ——— Peak |
2! 130,44 38.34 -5.186 43.50 58.50 [1.70 [.24 31.0%9 . -—— Peak
3 139.89 31.56 -11.94 43.50 6L.06 10,26 .29 3l.04 . -—— Peak
4 gb4.40 25,72 -20.28 46.00 32.31 20.21 3.83 30 42 . -—— Peak
5] 922.30 26.04 -19.968 46,00 31.82 20.88 3.86 30,33 . -—— Peak
) 981,80 26.35 -27.66 54.00 31.53 zZl.ll 3.88 3027 = -—— Peak
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Level (dBuvim)

Lhate: 200/ -06-17

17
i
FEC CLASS-B
59 L 7 FCC CLASS-B {AVG)
0 Jo00 5800, 10600. 15400, 20200, 25000

Trace: (Discrete)

Site DACHDE-HY

Frequency {MHz)

Camdi tion i EHR-ERF HORN WORTZONTAL
EUT : PDA Phone
Power : [E0Y¥ac G0Hz
Hodel : FR FEDIIG-DI
Hemp Y 11b Te_Chidl ;241 24Hz
Data Rate o1l
Flang : E2
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dEu¥/m dBu¥ dBE/m dk db cm deg
L 2388.668 50,74 -23.26 T4.00 5z 1T 30,28 3.7h 3b 44 100 1 Peak
Z 2388.066 41.76 -12.24 H4.00 43.19 30026 3. Th 3644 100 2h Average
3@ 2412, 00 101,97 103.39 30,27 377 35,46 100 0 Peak
4@ 2412, 00 93, 938 100,40 30,27 37T 36,46 L0g 2h Average
7] 2484, 00 51,26 -22. 74 T4.00 bzZ.al 30.30 3.88 35.53 100 0} Peak
] 2494, 00 33,69 -15.41 54.00 39.94 30,30 3.83 35 53 L0g 2h Average
T g03L.00 5716 -16.84 7T4.00 45.63 39.57 T.83 35 87 100 1} Peak
8 g03L. 00 46,27 -T.73 54.00 34.74 39.6T7 T.83 35 8T L0g 35 Average
Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
A Level (dBuVim) i

Date: 2007-06-17

FCCCLASS-B
=
40—' E
3
4 & :
" 30 224, 418. 612, 206, 1000
Trace: {Discrete) Frequency (MHz)
Site + DACHDR-HY
Condition ; LF-ANT(51121) YERTICAL
EUT : Phone
Power + li0Vac G0Nz
Hode | : FR FEDIIE-DI
#lemg ¢ |lb Tu_Chil; 24| 2MHz
Data Rate R
Plang . E2
Over Limit EReadnterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB CI deg
| @ l24.23 40,13 -3.37 43.50 b57.3T7 l2.64 [.20 31.08 i -—— Peak
2! 130,44 38.34 -5.16 43.50 58.50 [L.70 [.24 31.0%9 s -—— Peak
3 133.89 31.56 -11.84 43.50 51.06 [0.256 [.29 31.04 i -—— Peak
4 T36.80 24.00 -2Z.00 46.00 32.00 19.23 3.3l 30.55 . -—— Peak
5] 817.30 25.48 -20.52 46.00 32.52 18.94 3.48 30.47 i -—— Peak
) 987,40 28,74 -27.28 54.00 31.8T7 ZI.15  3.99 30,27 s -—— Peak
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Level {dBuVim)

Date: 2007-06-17

17
§
FCC CLASS-B
59 | I FCC CLASS-B {AVG)
0 fo00 5800. 10600. 15400, 20200. 25000
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-HY
Comdi Lign . SHF-ERF HORN VERTICAL
EUT : PO Phone
Power ¢ 1E0Vac B0Hz
Hiode | : FR FEOLIG-OI
Hemg ¢ 11b Ta_Chibl ;241 2uAz
Data Rate L
Flane 1 E2
Over Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dB dEu¥/m dBu¥ dBE/m dB dE cm deg
L Z3BT.76 48,77 -24.23 T4.00 5[.23 3024 3. T3 35 44 100 0 Peak
2 2387.78 39.23 -14.77 54.00 40.89 30,24 3. 73 35 44 100 25 Average
3@ 2412, 00 94, 24 95.66 30,27 3.77 3b.4d6 100 0 Peak
4@ 2412.00 91.76 93. 18 30,27 3. 77 35.4b 100 2b Average
5] 2500.00 49,96 -24.04 T4.00 51.31 30,30 3.88 35 53 100 0} Peak
6 200,00 38,71 -15.29 54,00 40.06 30,30 388 35,53 L0g 2h Average
T T842.00 BB TT -17.23 7T4.00 45.58 39.37 T.73 35.91 100 0 Peak
8 T842. 00 44,97 -9.03 54.00 33.78 39.37T T.73 35 .9l 100 27T Average
Remark: #3 and #4 Fundamental Signal
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= Test Mode : Mode 2
Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

40 Lewvel (dBuv/im) Diate: 2007-06-17
FCCICLASS-B

!_
|

40 R

3
g
4 5
- 30 224. 418. 612. 806. 1000

Trace: {Discrete) Frequency {MHz)

Site : DICADR-HY
Comdi Lign ¢ LF-ANTC51121) WORTZONTAL
FUT : hone
Power t 1i0Y¥ac BOHz
Hode| i FR FEDIIG-DI
Heng ¢ 11 Te_Chib; 24537Hz
Data Rate o1
Plans : E2
(ver Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Eemark
MHz dBu¥/m dE dEu¥/m dBu¥ dBE/m dB dE cm deg
[ 1! 123.89 39.97 -3.53 43.50 B7.2] (2,84 |. 20 3].08 = —— Peak |
2! 130,44 38,16 -5.34 43.50 656.32 [L.70 [.24 31.09 . -—— Peak
3 139.89 30,87 -12. 83 43.50 560.1T7 [0.26 .29 31.04 . -—— Peak
4 300,40 23.81 -22.39 46.00 39.33 [3.26 [.95 30.93 . -—— Peak
5] b9, 90 23.42 -22. 68 46.00 32.79 [8.38 2.83 3067 . -—— Peak
] 958,40 26,82 -19. 18 46.00 32.Z1 20.95 3.94 30, 28 . -—— Peak
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Level (dBuWin)
17

Date: 2007-06-17

7

FCC CLASS-B

59 FCC CLASS-B (AVG)
0 fo00 5800, 10600. 15400. 20200. 25000
Trace: {Discrete} Frequency (MHz)
Site t DICHDA-HY
Condi tion i SHF-EWF HORM HORTZOWTAL
ENT : PDA Phone
Fower + 1E0Y¥ac hHz
Hode| : FR 7BO1IB-DI
Hemo Ik Tz _Chi; 2457dRz
Data Rate |
Plane . EZ
ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dE dB cm deg
L 238400 50.86 -23.14 T4.00 5z.28 30.25 375 35,44 130 0 Peak
2 2384, 00 40,53 -13.4T7 54.00 41.97 30,25 375 35,44 130 24 Average
3 X 2437, 00 102, 43 103. 81 30,28 3.82 36,47 130 0 Peak
4@ 2437.00 99, 02 100,40 30,28 3.82 35.47 130 24 Average
5] 249800 5089 -Z3. 11 T4.00 5z.Z23 30.30 3.88 35.53 130 0 Peak
& 2498, 00 40,26 -13.75 54.00 41.80 30.30 3.838 35,53 130 24 Average
i 8847.00 57,20 -16.80 7T4.00 45.95 3 71 8.80 36.36 130 0 Peak
] gBR47.00 45,94 -8.06 54.00 34.89 387l 890 36.38 130 278 Average
Remark: #3 and #4 Fundamental Signal
SPORTON International Inc. Page No. : 81 of 115

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCC ID : UJU9QDENIMO00

Report Issued Date : Jul. 10, 2007

Report Version

. Rev. 02



woroniss. FCC TEST REPORT

Report No.

FR760116-01

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
) S Date: 2007-06-17

Level (dBuv/im)
80

FCCCLASS-B
=
ao|—1
1
g B E
%30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
Site i DICHDB-HY
Comdi Lign ¢ LF-ANTC51121) VERTICAL
EUT PO Phome
Power + li0Vac G0Nz
Hodel : FR FEOIIB-DI
Hemo t |lbh Te_ChDb; 24374H:
Data Rate I
Plang . E2
Over Limit EReadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥ dbB/m db db cm deg
L 101,28 33.79 -9.701 43.50 5Z.81 [L.07 .07 3l 15 . -—— Peak
Z 124,23 32.15 -11.35 43.50 49.39 1264 L[.20 3L 08 e -—- Peak
3 130,44 29.%9 -13.51 43.50 48.15 [L.70 [.24 31.0%9 . -—— Peak
4 876,80 26,83 -18. 17T 46.00 33.14 20.36 3.72 30.40 . -—— Peak
g 876.80 26.83 -18. 17 46.00 33.14 20.36 3.72 30.40 e -—— Peak
g 918.80 28.36 -19.64 46.00 32.18 20.86 3.85 30.34 . -—— Peak
T 918,80 26.306 -18.64 46,00 32.18 zZ0.66 3.86 30,34 e -—- Peak
8 1000, 00 26.48 -27.52 54.00 3L1.49 Z1.24 4.02 30,27 . -—— Peak
9 1000, 00 26,48 -27.52 54.00 3L.49 Z1.24 4.02 30,27 . -—— Peak
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Report No.

FR760116-01

Level {dBuv/m)
17

Date: 2007-06-17

i
FCC CLASS-B
59 7 FCC CLASS-B (AVG)
I
" 1000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Ereruenty (Ml
Site ;o DICHDE-HY
Condi kion i GHF-EWF WORW YERTICAL
EUT : PD4 Phone
Power t 1I0¥ac BOHz
Hods | ¢ FR FEOIIE-0
Hemo ;o Llbh Te_ChDb; 245374H:
Dats Rate |
Plane + EI
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB Cm deg
l 2324.00 49,43 -24.567 T4.00 H0.91 30,23 3.69 3540 100 0 Peak
2 2324, 00 38.82 -15.38 54.00 40,11 30,23 3.88 3540 100 328 Average
3 X 2437.00 92,81 94,19 30,28 3,82 3547 100 0 Peak
4@ 2437.00 90, 12 q9l.50 30,28 3.82 3547 100 228 Average
5] 2600.00 49,08 -24.92 T4.00 50.43 30,30 3.83 35 53 100 0 Peak
) Z500.00 38.68 -15.32 54.00 40.03 30.30 3.88 35 .53 100 228 Average
T g062.00 57,16 -16.84 T4.00 45.84 39.58 T.85 35 89 100 0 Peak
8 806z, 00 46,22 -T7.78 H4.00 34.70 39.56 T.85 35,89 100 39 Average
Remark: #3 and #4 Fundamental Signal
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* Test Mode : Mode 3

Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
. Date: 2007-06-17

Lewvel {dBuVim)
80

FCCICLASS-B
=
swo—
3
g 56
%30 224, 418, 612, 206, 1000
Trace: (Discrete) HEHhenty )
Site ; DICHDE-HY
Comdi Lion : LF-ANTCH5 11217 HORTZONTAL
EUT : PD4 Phone
Power + li0Vac G0Nz
Hode | : FR FEOIIB-DI
Heng ¢ 11b Ta_Chil;2462uRz
Data Rate L
Plans ; E2
Over Limit EKeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dEu¥/m dBu¥ dBE/m dB dE cm deg
[t [24 23 39 82 -3 58 43050 BT 16 [2 64 [ 20 3| 08 ——- -—— Peak |
2 130,70 37.39 -6.11 43.50 B55.54 [L.70 [.24 31.0%9 s -—— Peak
3 139.89 3179 -L1.7]1 43.50 61.29 [0.26 .29 3l.04 e -—— Peak
4 941.90 25,83 -20.07 46.00 31.50 20.83 3.80 30.30 i -—— Peak
5] 976,90 27.21 -28.79 54.00 32.44 Z1.07  3.97 30,27 . -—— Peak
B 992,30 27.33 -26.67 bH4.00 32.41 Z1. 18 4.00 30,27 e -—— Peak
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Lewvel {(dBuv/im)
"7

Date: 2007-06-17

7

FoC CLASS-B
59 7 FCC CLASS-B(AVG)
0 f000 5800, 10600, 15400, 20200, 25000

Trace: (Discrete}

Frequency (MHz)

Site ¢ DACADR-HY
Condi tion i SHF-EWF HORM RORTZOMTAL
EUT : PO Phone
Power o 120Wac G0z
Hiode | : FR FEOLIG-OI
Heme, ¢ 11b Te_Chil; 246280z
Data Rate L
Flang 1 E2
Over Limit EKeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dbu¥/m dbu¥ db/m db db cm deg
L 2384, 00 b5L.06 -22. 94 T4.00 52,49 30,25 3. 76 3b 44 100 0 Peak
2 2384.00 40.71 -13.29 54.00 42.15 3025 3. 75 35 44 L0g 25 Average
3 X 2462, 00 102, 24 103.61 30,29 3.84 35,49 100 0} Peak
4@ 2462. 00 98,13 100,50 30,28 384 3548 L0g 25 Average
5] 2499, 48 52,97 -21.03 T4.00 54,32 30,30 3.88 35 53 100 0} Peak
6 2498, 46 41,28 -12. 72 54.00 42.63 30,30 388 35.53 108 2o Average
T 2081, 00 56,88 -17.32 7T4.00 45,16 39.53 T.8% 35 890 100 0} Peak
8 g09L.00 46,21 -7.79 5H4.00 34.69 39.53 T.89 3590 100 234 Average

Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
A Level (dBuVim) B

Date: 2007-06-17

FCCCLASS-B
==
a0 —1 i
3 4 56
%30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
Site ¢ DECHDG-HY
Comdi bign ¢ LF-ANTCS51121) VERTICAL
EUT . PO Phone
Power + LE0Vac 60Nz
Hode | t FROTEOIIG-0I
Heng I'1h Te_Chll;24628Hz
Data Rate L
Plans ; E2
Over Limit EKeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dEu¥/m dBu¥ dBE/m dB dE cm deg
L 124,23 32.78 -10.72 43.50 50.02 [2.84 .20 31.08 . -—— Peak
2 130,44 30,86 -12. 65 43.50 49.00 [L.70 [.24 31.09 . -—— Peak
3 156.63 25.34 -18. 16 43.50 44.80 [0.2]1 [.38 31.04 e -—— Peak
4 93L.40 28.25 -18. 75 46,00 31.83 20.76 3.88 30.3l . -—— Peak
5 a71.30 26.68 -27.32 H4.00 3L.96 Z1.03 3.96 30,28 . -—— Peak
) 994,40 26.85 -27.06 54.00 32.001 2Z1.20 4.00 3027 . -—— Peak
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Level {dBuVin)

Date: 2007-06-17

17
4
FCCCLASS-B
59 ; Z FCC CLASS-B (AVG)
0 f000 5800. 10600. 15400. 20200. 25000
Trace: {Discrete) Frequency (MHz)
Bite + o DICHDE-RY
Condi bion :  GHF-EWF HORM YERTICAL
EUT : PD4 Phone
Power o 120Wac G0z
Hode| : FR7BGIIG-0I
Heng ¢ 1lIb Te_Chil; 24650z
Data Rate g
Plans : E2
(ver Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB Cm deg
L 2368, 00 50,67 -23.43 T4.00 52 .03 3024 3. T3 3b 44 100 0 Peak
2 Z2368.00 3B.7Z -15.28 54.00 40.18 30,24 3. 73 35 44 100 246 Average
3@ 246z, 00 88, 66 90,03 30,29 3.84 35,49 100 346 Average
4Xx 2462, 00 92,07 93.44 30,28 3.84 3b.49 L0g 0 Peak
5] 2482, 15 48,91 -25.09 T4.00 50.26 30.30 3. .88 35 .53 100 0 Peak
] 2492, 15 338.89 -15. 11 54.00 40.24 30,30 3,83 35 563 100 346 Average
1 T977.00 5T.11 -16.89 7T4.00 45.62 39.55 T.T8 35.8b L -—- Peak
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT

Report No.

FR760116-01

* Test Mode : Mode 4

Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
) Date: 2007-06-17

Lewvel (dBuv/im)
80

FCC CLASS-B
=
w1
3
% i B
%30 224, 418, 612, 206, 1000
Trace: {Discrete) Frequency (MHz)
Site ; DICHDE-HY
Comdi bion ¢ OLF-ANTCH51121) NORTZONTAL
EUT : FD4 Phone
Power o 120Wac G0z
Hiode | : FR FEOLIG-OI
Heng Ilg Tu_Chil ;241 280z
Dats Rate i
Plane : EI
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Eemark
MHz dBu¥/m db dbu¥/m dbu¥ db/m db db cm deg
[l @& l2d. 23 38,89 -4 8] 4350 5583 |64 [, 20 3| 08 118 228 OF |
2! 130,44 38,44 -5.06 43.50 656.60 LL.70 [.24 31.09 e -—— Peak
3 139.89 30.50 -13.00 43.50 50.001 10,26 [.29 3l.04 . -—— Peak
4 TTL.80 27.59 -8 41 46.00 35,18 [8.56 3.36 30.5! e -—— Peak
5] glg. 40 26,001 -18.99 46.00 33.12 [9.90 3.46 30,47 . -—— Peak
) 957.30 26.01 -18.99 46.00 3l.42 20.94 3.83 30 28 = -—— Peak
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woroniss. FCC TEST REPORT

Report No.

FR760116-01

"7

59

1]

Site
Condition
EUT

Power
Hogel
Memg

Data Rate
Plane

&

. 1

Level {dBuvin)

Lrate; 200/7-06-17

3

FCC CLASSB
s 7 FCC CLASS-B {AVG)
1000 5800, 10600. 15400, 20200, 25000

Trace: (Discrete)
+ DICHDE-WY
1 SHF-ERF HORN BORTZOWTAL

Frequency (MHz)

: PDi Phong
: [E0Y¥ac G0Hz
©OFR TE01IG-DI
©llg Tz Chil ;241 2z
bE]
ver Limit EReaddntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBuY/m db dBu¥/m  dBuY dB/m dB dB cm deg
2390.00 b6, 2h -17.70 T4.00 DBT.0Z2 30,26 4.42 35,46 Log 0 Peak
2390.00 41,18 -12.82 54.00 41.95 30,26 4.42 35.46 108G LT3 Average
2412, 00 102,09 I0z.86 30,27 4.42 35,46 108G 0 Peak
2412, 00 92,33 93. 10 30,27 4,42 3b. 46 L0g LT3 Average
2498.00 51.39 -22.61l 7T4.00 5z 1l 30.30 4.5] 35.53 108G 0 Peak
2498.00 40,18 -13.82 54.00 40.90 30,30 4.51 35.53 L0g LT3 Average
8007.00 56,59 -17.41L T4.00 45.04 39.60 T.8] 35.86 100 0 Peak
B007.00 44.76 -9.24 54.00 33.21 39.60 T.8] 35.86 108G 221 Average

O =] O O s D [ —

Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT

Report No.

FR760116-01

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
20 Level (dBuVim) = E—

Date: 2007-06-17

FCCICLASS-B
=
g0 —1
12 3
4 5 K
“ 30 224, 418. 612, 806. 1000
Trace: (Discrete) fretienty )
Site © DICHDB-HY
Condi tion : LF-ANTC51121) YERTICAL
EUT : PD4 Phone
Power t 1I0¥ac BOHz
Hods | ¢ FR FEOIIE-0
Hemp Ilg Ta_Chil ;24| 280z
Data Rate H
Plane : EI
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m db dBu¥/m  dBuY dB/m dE dB cm deg
L 91,29 3l.22 -12.28 43.60 bhz.08 9.23 L.04 3L 12 S -—— Peak
2 101,28 33.256 -10.25 43.50 52.26 [1.07 .07 3l 15 L5 174 Peak
3 123.69 32.82 -10.88 43.50 49.86 [2.684 .20 31.08 = -—— Peak
4 The. 90 24.83 -21.07 46.00 32.74 18.38 3.33 30.53 -—= -—— Peak
5] 906,90 28,33 -18.67 46.00 32.ZT7 20.58 3.83 30.38 == -—— Peak
6 945,40 26,78 -18.22 46.00 32.30 20080 3.9 30,29 = -—— Peak
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EROATOMN LAB.

FCC TEST REPORT

Report No.

FR760116-01

Level (dBuvim})

Lrate: 2007 -06-1/

17
3
FCC CLASS-B
59 i £ FCC CLASS-B (AVG)
0 jo00 5800, 10600, 15400, 20200. 25000
. Frequency (MHz)
Trace: (Discrete)
Site + DACHDE-NY
Comdi biom ¢ SHF-THF WORM VERTICAL
EUT + PDA Phaone
Power : 1E0Y¥ac HHz
Uode| i FR FR0116-DI
T ¢ g Tu_Chibl; 241 280z
Data Rate o
Plans ; E2
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dE dB cm deg
L 2390.00 51,85 -22. 06 T4.00 DBz 72 3026 4.42 35,46 130 0 Peak
2 239000 39.80 -14.40 54.00 40.37 30.26 4.42 35,48 130 LT8 Average
3@ 2412, 00 93,52 94,29 30,27 4,42 35.48 130 0 Peak
4@ 2412, 00 #3857 84,34 30,27 4,42 35,46 130 |78 Average
5] 2484, 00 50,14 -23. 86 T4.00 50.86 30.29 4.48 35.5] 130 0 Peak
& 2484, 00 39,28 -14.72 54.00 40.00 30,29 4,48 35.51 130 LT8 Average
T 2736, 00 56,80 -17.40 T4.00 45,28 32 87 8. 72 36.27 130 0 Peak
g 8736.00 44, 8] -9.18 54,00 33.49 38 87T 8.7 3627 LLD 154 Averaze
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT

Report No.

FR760116-01

* Test Mode : Mode 5

Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
B Date: 2007-06-17

Lewvel (dBuv/im)
80

FCC CLASS-B
=
-IO—I i
3
4 §_5
%30 224, 418. 612, 806, 1000
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-HY
Condi bion i LF-ANT(B51121) WORTZONTAL
EUT : FD4 Phone
Power o 120Wac G0z
Hodel i FR FEDIIE-DI
Hemo : g Ta_Chib; 243740z
Data Rate o
Flane 1 E2
Over Limit EKeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBEuY/m db dBu¥/m  dBu¥ dB/m dB dEB cm deg
[t 124 23 40, 08 -3 42 43 50 b7 32 (264 | 20 3| 08 113 105 Peak |
2! 130,44 38,16 -5.34 43.50 58.32 [1.70 [.24 31.0%9 e -—— Peak
3 139,89 30,97 -12.63 43.50 60.4T7 10,26 .29 3l.04 . -—— Peak
4 301,40 23.88 -22. 12 46.00 39.60 [3.26 [.95 30.93 . -—— Peak
5] 807,90 2b.87 -20.33 46.00 32.Z1 20.23 3.8b 30, 42 . -—— Peak
) 904.80 26, 18 -18.82 46.00 32.15 20.56 3.83 30.36 = -—— Peak
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woroniss. FCC TEST REPORT

Report No.

FR760116-01

Level (dBuWin)

Date: 2007-06-17

"7
4
FCC CLASSB
sof | T FCC CLASS-B (AVG)
%000 5800, 10600, 15400, 20200. 25000

Trace: (Discretej

Frequency (MHz)

Site © D3CHDR-HY
Condi tion i SHF-EWF HORM HORTZOWTAL
ENT : PDA Phone
Fower + 1E0Y¥ac hHz
Hode| : FR 7BO1IB-DI
Hemo g Ta_ChiG; 2457MAz
lata Rate ;ond
Plane . EZ
ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dE dB cm deg
L 2364. 00 5L.51 -22.49 T4.00 5z.30 30.24 4.38 35,42 130 0 Peak
2 2364, 00 39,94 -14.06 54.00 40.74 30,24 4,38 35.42 130 LT3 Average
3@ 243700 92,37 93.12 30,28 4,46 35,47 130 173 Average
4 X 2437.00 101, 63 102,39 30,27 4.45 35.47 130 0 Peak
5] 249400 5L.84 -22.36 T4.00 5z.36 30.30 4.5] 35.53 130 0 Peak
& 2494, 00 39,90 -14. 10 54.00 40.62 30.30 4,51 35.53 130 LT3 Average
i B27L.00 56,79 -17.21 T4.00 45.30 39.38 810 36.00 130 0 Peak
] 827100 4486 -9.14 54.00 33.38 39.38 & [0 36.00 130 |8 Average
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT

Report No.

FR760116-01

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
80 Level {dBuvin)

Lrate; 200/ -06-17

FCC CLASS-B
s
|
ao|—1
133
r 5 B
30 224, 418, 612, 806, 1000
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-HY
Condition ¢ LF-ANT(S51121) YERTICAL
EUT : hone
Power : [E0Y¥ac G0Hz
Hode | : FR TEQLIG-DI
Memg g Tz _ChDB; 2457dHz
Data Rate HET
Plane . E2
ver Limit EReaddntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBuY/m db dBu¥/m  dBuY dB/m dE dB cm deg

L g1.29 3L.72 -1L.T8 43.60 bhz.b8 9.23 .04 3l 12 =2 -—— Peak

2 10128 30.%8 -12.52 43.50 49.89 [1.07 L[.07 3l 15 o -—— Peak

3 124,23 32.00 -11.50 43.50 49.24 2,84 [, 20 31.08 121 38 Peak

4 T43.80 24,156 -2L.8b 46,00 32.07 19.30 3.32 30.54 e -—— Peak

7] g62.80 25,79 -20.21 46.00 3227 20.27 3.8T7 30.4l 222 -—— Peak

] 943,30 26.04 -19.96 46.00 31.59 20.84 3.91 30.29 === -—— Peak
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woroniss. FCC TEST REPORT

Report No.

FR760116-01

Level {dBuvinp

Liate; 200/7-06-1/

117
3
2
FCC CLASS-B
59 f FCC CLASS-B (AVG)
° 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) ikt o
Site + o DICHDE-RY
Comdi biom ¢ SHF-THF WORM VERTICAL
EUT + PDA Phaone
Power : 1E0Y¥ac hHz
Uode| : FR FEOIIB-0I
Hemo g Tx_ChiG; 2457dAz
Data Rate ;o
Plane : EZ
ver Limit Eeadinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m db dBu¥/m  dBuY dB/m dB dB cm deg
L 2368, 00 39,38 -14.82 54.00 40,18 30,24 4,38 35,42 130 |78 Average
2 230800 50.46 -23.54 T4.00 51.26 30.24 4.38 35,42 1 -—- Peak
3 X 243700 92,56 93.31 30,27 4,456 35,47 130 0 Peak
4@ 2437.00 83,81 84.56 30,28 4.45 35.47 130 L78 Averaze
5] 2484, 00 39,28 -14.72 54.00 40.00 30,29 4,48 35.51 130 L78 Average
& 2484, 00 50,42 -23.68 T4.00 bHl.16 30,29 4,48 35,5l 130 0} Peak
7 8262, 00 56,37 -17.63 T4.00 44.89 38.39 808 36.00 130 0 Peak
8 8202, 00 44,52 -9.48 54.00 33.04 39,39 &.08 36.00 130 249 Average

Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT

Report No.

FR760116-01

* Test Mode : Mode 6

Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
) Date: 2007-06-17

Level (dBuVin)
80

FCCCLASS-B
==
aol—L %
3
4 5 &
%30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
Site ;o DICHDE-HY
Comdi bign ¢ LF-ANTC51121) WORTZONTAL
EUT ;PO Phone
Power + LE0Vac 60Nz
Hiode | : FR FEOLIG-OI
Heng Ilg Te_Chll;24628Hz
Data Rate o
Plans ; E2
Over Limit EKeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dEu¥/m dBu¥ dBE/m dB dE cm deg
[ 124 23 39.9] -3 59 4350 BT 15 [ 64 [ 20 3] 0OR 107 254 Peak |
2! 130,44 38,12 -5.38 43.50 66.28 [L.70 [.24 31.09 ) -—— Peak
3 133.89 31.23 -12.27 43.50 50.73 [0.26 [.29 31.04 e -—— Peak
4 210.30 25.00 -21.00 46.00 32.14 19.88 3.45 30,48 . -—— Peak
5 878.90 26.31 -18.69 46,00 32.59 20,38 3.73 30.39 . -—— Peak
) 934.90 26.48 -18.52 46.00 3212 20.78 3.89 30.3l . -—— Peak
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woroniss. FCC TEST REPORT

FR760116-01

Level {dBuv/m)
17

Report No.

Date: 2007-06-17

3
4
FCC CLASS-B
590 £ FCC CLASS-B {AVG)
% 000 5800, 10600, 15400, 20200. 25000

Trace: (Discrete)

Frequency {MHz)

Site © DICHOB-HY

Comdi Lion \ EHF-EAF HORN WORTZONTAL

EUT : PD4 Phone

Power t 1I0¥ac BOHz

Hode| : FR FEDIIG-DI

Heng i g Ta_Chil;2d62uRz

Data Rate H

Plane : EI

Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB Cm deg

l 2384, 00 52,68 -21.32 T4.00 B3.4T7 30,25 4.40 3644 100 0 Peak
2 2384.00 41,84 12,16 54.00 42.682 30,25 4,40 35 44 100 L7Z2 Average
3 X 2462, 00 106, 80 106,63 30,29 4.47 35,49 100 0 Peak
4@ 2462, 00 96.55 97.29 30,29 4.47 35,49 100 L72 Average
5] 2483. 650 4b.48 -8.52 54.00 46,21 30,29 4.49 35,51 100 L7Z Average
) 2483.50 B4.83 -9.37 T4.00 B65.36 30.29 4.48 35.51 100 0 Peak
T 8322, 00 56,52 -17.48 T4.00 45,06 39.34 8 [4 36 02 100 0 Peak
8 8322, 00 44,73 -9.27 H4.00 3327 39.34 8. 14 36,02 100 72 Average

Remark: #3 and #4 Fundamental Signal
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FCC TEST REPORT

EROATOMN LAB.

Report No.

FR760116-01

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Level ((BuV.in)
80

Date: 2007-06-17

FCCCLASS-B
=
s |
4 3
4 5 b
" 30 224, 418. 612, 206, 1000
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-HY
Condi bion : LF-ANT(851121) YERTICAL
EUT : FD4 Phone
Power o 120Wac G0z
Hode | : FR OFEOIIE-0I
Hem ¢ llg Te_Chil; 24650z
Data Rate o
Flane 1 E2
Over Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dE dEu¥/m dBu¥ dBE/m dB dE cm deg
L 79.68 3L.89 -8 1] 40.00 b54.556 T.46 0.87 31.08 L5 34| Peak
2 91,29 3Z.25 -11.26 43.60 bB3a. [l 9.23 .04 3l 12 e -—— Peak
3 l2d.23 32,21 -11.29 43.50 49.45 [2.64 [.20 31.08 i -—— Peak
4 T08.80 23.94 -22.08 46.00 32.29 (897 3.26 30.58 s -—— Peak
5 820,80 24.891 -21.09 46,00 31.92 19.96 3.49 30,47 e -—— Peak
8 918.80 26.3Z2 -18.68 46.00 32.14 20.86 3.85 30.34 e -—— Peak
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EROATOMN LAB.

FCC TEST REPORT

Report No.

FR760116-01

Level {dBuVim)
117

Date: 2007-06-17

4
FCC CLASS-B
59| - FCC CLASS-B{AVG)
0 fo00 5800. 10600. 15400, 20200. 25000
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-HY
Comdi Lign . SHF-ERF HORN VERTICAL
EUT : PO Phone
Power ¢ 1E0Vac B0Hz
Hiode | : FR FEOLIG-OI
Hemg ¢ llg Te_Chil; 246280z
Data Rate o
Flane 1 E2
Over Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dB dEu¥/m dBu¥ dBE/m dB dE cm deg
L Z3B8.00 50.25 -23.75 T4.00 5L.03 30,26 4.40 35, 44 100 0 Peak
2 2388.00 39.88 -14.32 54.00 40.46 30,28 4,40 35 44 100 26| Average
3X 2462, 00 97, 28 93. 02 30,28 4.47 3b.49 100 0 Peak
4@ 2462. 00 87.51 g8.25 30,29 4,47 35,49 100 26l Average
5] 2483.50 57,83 -16.37 T4.00 58.36 30.29 4,49 35,51 100 0 Peak
6 2483.60 41.46 -12.64 54.00 42.19 30,28 4,49 35,5l L0g 26| Average
T T9LL. 00 BB.TZ -17.28 7T4.00 45.35 39.48 T7.76 35 83 100 0 Peak
8 T9L1.00 44,51 -9.49 54.00 33.14 39.48 T.76 35 83 100 269 Average
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT Report No. : FR760116-01

* Test Mode : Mode 7
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

S Lewvel {dBuVim) Date: 2007-06-17
FCC/CLASS-B
!_
|
10 _hlz—‘
]
4 g4 B
i 30 224, 418. 612. 806. 1000

Trace: {Discrete) Frequency (MHz)

Site + DACHDR-HY
Condi bion i LF-ANT(B51121) WORTZONTAL
EUT : PDA Phone
Power ;o 120Wac G0Hz
Hode | : FR 601160
Heng ¢ BT Ta_Chii; 24050z
Data Rate : DHs
Plans : E2
ver Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB CI deg
[ [! 124,23 39.51 -3.09 43,50 56,75 [Z2.64 [.20 3] 0 [E 237 QP |
2! 130.44 38.856 -4.85 43.50 58.81 [L.70 [.24 31.0% s -—— Peak
3 137,19 31.84 -11.66 43.50 65L.04 10,57 [.28 31.08 e -—— Peak
4 777.40 24,31 -21.69 46.00 31.84 19.6L 3.37 30.51 e -—- Peak
5] 899,90 25,35 -20.65 46.00 31.3T 20.53 3.82 30.37 s -—— Peak
] 960,80 26,14 -27.86 54.00 31.51 20.968 3.94 30,28 e -—— Peak
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woroniss. FCC TEST REPORT

Report No.

FR760116-01

Level (dBuv/m)
97

Date: 2007-06-17

FCC CLASS-B

FCC CLASS-B (AVG)

19
0 J000 5800. 10600. 15400, 20200. 25000
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-HY
Condi Lion :  SHF-ERF HORN AORTZONTAL
EUT : PO Phone
Power ¢ 1E0Vac B0Hz
Hiode | . FR FEOLIG-OI
Hemo : BT Tx_Ch0D; 240 24Hz
Data Rate : DH:
Flane 1 E2
Over Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dB dEu¥/m dBu¥ dBE/m dB dE cm deg
L 2386.00 51.56 -22.44 T4.00 52.34 30,26 4.40 35 44 100 0 Peak
2 2388.00 41,72 -12. 28 54.00 42.50 30,28 4,40 35, 44 100 b Average
3X 2402, 00 95, 37 96. 16 30,26 4.42 3b.46 100 0 Peak
4@ 2402. 00 H8.7Th 89.53 30,26 4.42 35.4b 100 b Average
5] 2484, 00 50,53 -23.47 T4.00 51.26 30.29 4,49 35,51 100 ) Peak
6 2484, 00 39.09 -14. 90 54.00 39.82 30,28 4,49 35,5l L0g b Average
T g2282.00 56,98 -17.02 T4.00 45.50 39.37 8. 12 38.0l 100 0} Peak
8 82282, 00 44,76 -9.2b 54,00 33.27 39.3T7 8,12 36.01 100 314 Average
Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
20 Level (dBuUV/im)

Date: 2007-06-17

FCC CLASS-B
=
|
40—'
=
’ 2
4 ] ]
o 30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-HY
Condi bion : LF-ANT(851121) YERTICAL
EUT : hone
Power ;o lE0Y¥ac G0Nz
Hode | ;. FR TEQLIG-DI
Heng © BT Ta_Chib2d05amz
Data Rate : DHs
Flane : E2
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dE dEu¥/m dBu¥ dBE/m dk db cm deg
L 5T7.54 3l.22 -8.T78 40.00 54,51 T.06 0.84 3L 18 =2 -—— Peak
2 10128 33.47 -10.03 43.50 652.49 [L.07 L.07 3l 15 i -—— Peak
3 124.23 34.86 -8.64 43.50 5Z.10 [£.864 .20 31.08 LL7 208 Peak
4 796,30 24,70 -21.30 46,00 32.001 19.78 3.40 30,49 i -—— Peak
7] 868,80 25.66 -20.34 46.00 32.05 20.32 3.70 30.4l === -—— Peak
] 958,40 25,79 -20.21 46.00 31.18 20.95 3.94 30,28 == -—— Peak
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Level (aBuvian)
a7

Lhate: 2007 -06-1/7

3

FCC CLASS-B

FCC CLASS-B {AVG)

49
o 1000 5800, 10600, 15400, 20200, 25000
Trace: (Discrete) HEHUECTIMKE)
Site + DECHDE-WY
Comdi bion i GHF-EWF WORN YERTICAL
EUT + PDA Phone
Power : LE0Vac B0Hz
Hode | : FR FEDIIE-DI
Hemo : BT Tx_Ch0D; 240 24Hz
Data Rate : DH:
Flang : E2
ver Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB CI deg
L 2386, 00 b0, 84 -Z3. 16 T4.00 bHl.62 30,28 4,40 35 44 100 0} Peak
Z 2386.00 40,13 -13.87 54.00 40.81 30,26 4.40 35, 44 108 210 Average
3 X 2402. 00 92,88 93.86 30.28 4.42 35,48 100 0 Peak
4@ 2402, 00 86, 40 87,17 30,26 4,42 35,48 108 210 Average
o] 2494, 00 49,42 -24.58 T4.00 50.13 30,30 4.51 35.53 100 0 Peak
) 2484, 00 38,156 -14.85 54.00 39.87 30.30 4.5] 35.53 108 210 Average
T 2282, 00 56,98 -17.02 7T4.00 45,50 39.37 8. 12 38,01 100 0} Peak
8 820200 44,75 -9.25 5400 33.2T7 39.37 812 36,01 L0G 314 Average
Remark: #3 and #4 Fundamental Signal
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* Test Mode : Mode 8
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

80 Lewvel {dBuVim) Date: 2007-06-17

FCC/CLASS-B
=t

ol —1

& 30 224, 418. 612, 806. 1000

Trace: (Discrete) HEHhenty )

Site i DICHDB-HY
Comdi Lion ¢ OLF-ANTCH51121) NORTZONTAL
EUT : PD4 Phone
Power + li0Vac G0Nz
Hodel : FR FEOIIB-DI
Hemn ;BT Ta_Chi% 244 |8Hz
Data Rate : DH:
Plans : E2
Over Limit EKeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dEu¥/m dBu¥ dBE/m dB dE cm deg
[ 1@ 124.23 39.36 -4 14 43.50 56.60 (264 [, 20 3] 08 125 258 QP |
2! 130,44 38.52 -4.838 43.50 58.68 [L.70 [.24 31.0%9 Sy -—— Peak
3 137,19 31.41 -12.09 43.50 650.62 [0.57 [.28 31.08 . -—— Peak
4 a0l 40 24.68 -21.32 46.00 40.40 [3.26 [.85 30.83 e -—— Peak
5] T765.30 24.80 -2l.20 46,00 32.35 19.58 3.37 30.51 e -—— Peak
B an0l. 30 26.050 -18.95 46,00 32.06 20,54 3.82 30,37 . -—— Peak
SPORTON International Inc. Page No. : 104 of 115
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Level {dBuVim)
97

Date: 2007-06-17

FCC CLASS-B

FCC CLASS-B (AVG)

19
0 J000 5800. 10600. 15400, 20200. 25000
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-HY
Condi Lion :  SHF-ERF HORN AORTZONTAL
EUT : PO Phone
Power ¢ 1E0Vac B0Hz
Hiode | . FR FEOLIG-OI
Hemo : BT Tx_Chi3%: 24480z
Data Rate : DH:
Flane 1 E2
Over Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dB dEu¥/m dBu¥ dBE/m dB dE cm deg
L 2344.00 50,056 -23.85 T4.00 50.85 30,24 4,38 35 42 100 0 Peak
2 2344, 00 389,32 -14.68 54.00 40.12 30,24 4,38 35, 42 100 9 Average
3@ 2441, 00 89,50 0. 25 30,28  4.47 3b.49 100 9 Average
4@ 2441.00 96,31 97.06 30,28 4,456 3547 100 0 Peak
5] 2494, 00 49,88 -24. 12 T4.00 50.80 30,30 4,51 35 53 100 1} Peak
6 2494, 00 39,18 -14.82 54.00 39.90 30,30 4.5] 35.53 L0g 9 Average
T 8348.00 56.94 -17.06 T4.00 45.47 39.32 8 [8 36.04 100 0 Peak
8 83468, 00 44,338 -9.62 54.00 32.91 39.32 & 3 3604 114 325 Average
Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
80 Level {dBuVim})

Lrate: 2007 -06-1/

FCC|CLASS-B
b
|
40—| !
12
4 2 =
0 30 224. 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
Site t DICHDG-RHY
Condition i LF-ANT(B51121) YERTICAL
EUT : D4 Phone
Power ;o 120Wac G0z
Hode | ;. FR TEQLIG-DI
Hemo ;BT Txz_Ch3%,;244 180z
Data Rate F 1
Plans . E2
ver Limit EReaddntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m  dBu¥ dB/m dB dB cm deg

L 91.29 32.88 -10.52 43.50 53.83 9.23 .04 3l 12 =2 -—— Peak

Z IOL 28 32.64 -10.86 43.50 bHL.606 [1.07 L.O7 3L 15 et -—— Peak

3 123. 69 36.36 -T7.15 43.50 53.59 [Z.84 .20 31.08 104 312 QP

4 847,90 23.36 -22.64 46,00 32.24 (867 3.10 30.65 =t -—— Peak

o] T92. 80 25,08 -20.92 46,00 32.44 9.7 3.40 30.50 =22 -—- Peak

) 296,40 26.32 -18.68 46.00 32.39 20.50 3.80 30.37 222 -—— Peak
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Lewvel (dBuv/im)

a7

Date: 2007-06-17

Fl

FCC CLASS-B

FCC CLASS-B{AVG)

49
e 1000 5800. 10600. 15400. 20200. 25000
Trace: {Discrete) Frequency (MHz)
Site © DICHOB-HY
Condi Lion . SHF-ERF HORN VERTICAL
EUT : PD4 Phone
Power + lE0Vac B0Hz
Hode| : FR 7EOIIG-0I
Hemn ;BT Ta_Chi% 244 |8Hz
Data Rate H 1
Plang . E2
Over Limit EKeadntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBuY/m db dBu¥/m  dBuY dB/m dE dB cm deg
L 2380.00 50,06 -23.94 T4.00 5H0.84 30,28 4,42 35, 4B 100 0 Peak
2 2380.00 38.35 -14.656 54.00 40.12 30,26 4.42 35,46 108 353 Average
3@ 2441, 00 85,70 86,456 30,28 4,47 35,49 108 353 Average
4@ 2441.00 9l 17 91.82 30,28 4,45 35.47 100 0 Peak
5] 2484, 00 48,71 -24.29 T4.00 50.43 30,30 4.51 35,53 100 0 Peak
6 2494, 00 39,17 -14.83 54.00 39.89 30,30 4.51 35.53 108 303 Average
T TTB2.00 57,156 -16.85 7T4.00 46.15 39.25 7T7.70 35 .95 100 0 Peak
8 TTB2. 00 45,09 -89l 54.00 34.00 39,25 7T7.70 35,95 108 229 Average
Remark: #3 and #4 Fundamental Signal
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* Test Mode : Mode 9
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

80 Lewvel {dBuVim) Date: 2007-06-17

FCC/CLASS-B
=t

qo|—1

& 30 224, 418. 612, 806. 1000

Trace: (Discrete) HEHhenty )

Site i DICADE-HY
Comdi Lion ¢ OLF-ANTCH51121) NORTZONTAL
EUT : PD4 Phone
Power v 1E0Vac BORz
Hodel : FR FEOIIB-DI
Heng ¢ ET Tu_Chif;24600Hz
Data Rate : DH:
Plans : E2
Over Limit EKeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dEu¥/m dBu¥ dBE/m dB dE cm deg
Lt l22.69 39.18 -4.32 43.50 b56.42 [2.64 [.20 31.08 131 253 4P
2! 130,44 38.83 -4.87 43.50 58.79 [L.70 [.24 31.0%9 L -—— Peak
3 137,19 31,16 -12.35 43.50 60.3b6 [0.57 [.28 3L.08 . -—— Peak
4 a0L.40 24,33 -21.67 46.00 40.05 [3.26 [.85 30.893 e -—— Peak
5] 240,40 25,70 -20.30 46,00 32.4T7 20.10 3.5T7 30,44 e -—— Peak
B 958,70 26.01 -18.99 46,00 31.41 20,94 3.94 30,28 . -—— Peak
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Level (dBuvimj
107

Lrate; 200/7-06-17

4

FCCCLASS-B

FCC CLASS-B (AVG)

54 4
0 jo00 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Frequency (MHz)
Site + D3CHDE-HY
Condibion i SHF-EWF HORM RORTZOMTAL
EUT : PD4 Phone
Power ;o 1 20Wac G0z
Hodel ;. FR FEDIIE-DI
Hem ¢ ET Tx_Ch7f: 246000z
Data Rate : DH:
Flang : E2
Over Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dEu¥/m dBu¥ dBE/m dk db cm deg
L 2328.00 50,63 -23.47 T4.00 5[.34 30,23 4,36 3540 100 0 Peak
2 2328.00 39.26 -14.74 54.00 40,07 30,23 4,36 3540 100 9 Average
3@ 2480.00 835,03 829.76 30,29  4.49 35.51 100 9 Average
4 X 2480, 00 96, 98 97,70 30,29 4,49 35 5| 100 0 Peak
[ 5! 2483.50 53.46 -0.54 54.00 54.19 30.29 4.48 35,51 100 9 Average]
g 2483, 60 59,92 -14. 08 T4.00 80.85 30.29 4,49 35,51 100 ) Peak
T T84z, 00 56,51 -17.49 T4.00 45.33 39.37 T1.73 35.49l 100 0 Peak
8 842,00 44,32 -9.68 54.00 33.13 39.37 T.73 3591 112 274 Average
Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
20 Level (dBuUV/im)

Date: 2007-06-17

FCC CLASS-B
=
|
40—'
12 3
k] 53
o 30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
Site t o DECHDA-HY
Condi bion ¢ LF-ANT(S51121) YERTICAL
EUT : hone
Power ;o lE0Y¥ac G0Nz
Hode | : R TBOIIG-DI
Heng BT Tu_Ch7k: 24 E0M0z
Data Rate : DHs
Flane : E2
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dE dEu¥/m dBu¥ dBE/m dk db cm deg
L 81,29 33.05 -10.45 43.50 53.91 9.23 .04 3l 12 =2 -—— Peak
2 10128 32.32 -11.18 43.50 b6L.34 [L.07 L.07 3l 15 i -—— Peak
3 124.23 34.88 -8.82 43.50 51.92 [£.864 .20 31.08 105 271 Peak
4 783,40 24,09 -21.91 46.00 31.78 19.48 3.3b 30.5Z i -—— Peak
7] 896,40 26.17 -18.83 46.00 32.24 20.50 3.80 30.37 === -—— Peak
] 957.30 25,90 -20.10 46.00 31.31 20.94 3.93 30,28 == -—— Peak
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Level {dBuVim)

Date: 2007-06-17

107
4
FCC CLASSB
; i FCC CLASS-B (AVG)
5 i
0 f000 5800. 10600. 15400, 20200. 25000
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-HY
Comdi Lign . SHF-ERF HORN VERTICAL
EUT : PO Phone
Power v 1R Yac BOWz
Hiode | . FR FEOLIG-OI
Hemg ¢ BT Tx_Ch7k; 24B0MHz
Data Rate : DH:
Flane 1 E2
Over Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dB dEu¥/m dBu¥ dBE/m dB dE cm deg
L 2328.00 50,42 -23.58 T4.00 5[.23 3023 4.36 35.40 100 0 Peak
2 2328.00 39.256 -14.75 54.00 40,06 30,23 4,36 3540 100 213 Average
3@ 2480, 00 86, b2 87.20 30,29 4,49 35,5l 100 213 Average
4 X 2480.00 92,01 92.73 30,289 4.49 35.51 100 0 Peak
o ! 2483.50 50,83 -3, 11 54.00 51.82 30.29 4.49 35,51 100 213 Average
6 2483.50 5T.43 -16.567 T4.00 3. 16 3028 4,49 35,5l L0g 0 Peak
T TT8L.00 5BB.87 -17.33 74.00 4b.84 3927 7.7l 35.95 100 0 Peak
8 TT6L.00 43,99 -10.00 54.00 32.96 3927 7.7l 3595 100 58 Average
Remark: #3 and #4 Fundamental Signal
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5.12 Antenna Requirements

5.12.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.12.2 Antenna Connected Construction
The antennas used in this product are PIFAs for both WLAN and BT without connector and it is

considered to meet antenna requirement of FCC.

5.12.3 Antenna Gain

The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments Used
Instrument Manufacturer Model No. Serial No. Characteristics |Calibration Date Due Date Remark
; Conduction
EMC Receiver R&S ESCS 30 100132 9kHz — 2.75GHz| Jul. 04, 2006 Jul. 04, 2007
(CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Mar. 30, 2007 | Mar. 30, 2008
(COO01-HY)
LISN Conduction
) MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Mar. 30, 2007 | Mar. 30, 2008
(Support Unit) (CO01-HY)
) Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A N/A
(COO01-HY)
) Conduction
EMI Filter LINDGREN N6006 201052 0 - 60Hz N/A N/A
(COO01-HY)
Suhner Conduction
RF Cable-CON ] RG223/U CB029 9kHz — 30MHz | Dec. 04, 2006 | Dec. 04, 2007
Switzerland (CO01-HY)
Isolation Erika Fiedler D-65396 45MHz-2.15GH Conduction
58 N/A N/A
Transformer OHG Walluf z (CO01-HY)
Spectrum . Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 04, 2007
analyzer (03CHO06-HY)
EMI Test Radiation
. R&S ESCS30 100356 9KHz-2.75GHz | Jul. 13, 2006 Jul. 12, 2007
Receiver (03CHO06-HY)
Radiation
Controller INN-CO C02000 N/A N/A N/A N/A
(03CH06-HY)
. Radiation
Bilog Antenna | SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 19, 2007
(03CHO06-HY)
Double Ridge Radiation
Com-Power AH118 10094 1G~18G Dec. 26, 2006 | Dec. 25, 2007
Horn Antenna (03CHO06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008
K (03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
. A Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz | Nov. 15,2006 | Nov. 14, 2007
(03CHO06-HY)
Radiation
Turn Table INN-CO DS2000 420/650/00 | 0 ~ 360 degree N/A N/A
(03CHO06-HY)
Radiation
Antenna Mast INN-CO MM3000 114/8000604/L i1m-4m N/A N/A
(03CHO06-HY)
Base Station Radiation
] R&S CMU200 106656 WCDMA Nov. 20, 2006 | Nov. 19, 2007
Simulator (03CHO06-HY)
o 26.5 GHz - 40 Radiation
Amplifier MITEQ AMF-6F-260400 923364 Jan. 22,2007 | Jan. 22, 2008
GHz (03CHO06-HY)
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Contribution X
Uncertainty of
" u(x;)
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Contribution Uncertainty of X;
. Probability u(x)
Distribution
Receiver reading 0.11 Normal(k=2) 0.06
Antenna factor calibration 0.91 Normal(k=2) 0.46
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.15 Normal(k=2) 0.08
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.52 Rectangular 0.88
Mismatch +0.45/-0.48 U-shaped 0.33
combined standard uncertainty Uc(y) 1.30
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 260
The measured resultis y dBuV xU dB
for a level of confidence of approximately 95 (k=2)
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Contribution Uncertainty of X; ( )
Ci Ci*u(x
probapiy | U(%) !
dB . . .
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2=0.194
Uncertainty=20log(1-I'1*T"2*T'3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4,72
confidence of 95%  U=2Ue(y)
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